[image: image1.wmf]

A
M


P
I
C
I
L
L
I
N
 &
 C
E
F
O
T
A
X
I
M


E
 


G
E
N
T
A
M


I
C
I
N
 


E
G
A
 


D
O
L
 
#
 


D
o
s
e
 


I
n
te
r
v
a
l 


D
O
L
 
#
 


D
o
s
e
 


I
n
te
r
v
a
l  


!
2
9
 
w
k
s
 


0
-2
8
 


>
2
8
 


q
 
1
2
 
h
rs 


q
 8
 h
rs 


0
-7
 


8
-2
8
 


!
 
2
9
 


5
 
m
g
/k
g
 


4
 
m
g
/k
g
 


4
 
m
g
/k
g
 


q
 
4
8
 
h
rs 


q
 
3
6
 
h
rs 


q
 2
4
 h
rs 


3
0
-3
4
 
w
k
s
 


0
-1
4
 


>
1
4
 


q
 
1
2
 
h
rs 


q
 8
 h
rs 


0
-7
 


!
 
8
 


4
.5
 m
g
/k
g
 


4
. m
g
/k
g
 


q
 
3
6
 
h
rs 


q
 2
4
 h
rs 


3
5
-3
6
 w
k
s
 


0
-1
4
 


>
1
4
 


q
 
1
2
 
h
rs 


q
 8
 h
rs 


A
L
L
 


4
 
m
g
/k
g
 


q
 2
4
 h
rs 


3
7
-4
4
 w
k
s
 


0
-7
 


>
7
 


q
 
1
2
 
h
rs 


q
 8
 h
rs 


A
L
L
 


4
 
m
g
/k
g
 


q
 2
4
 h
rs 


"
 
4
5
 
w
k
s
 


A
L
L
 


 A
m
p
: 


2
5
-5
0
 


m
g
/k
g
/d
o
s
e
 


(1
0
0
 fo
r 


C
N
S
/G
B
S
) 


  C
efo
tax
: 


5
0
m
g
/k
g
 


IV
 p
e
r d
o
se
 


q
 6
 h
rs 


A
L
L
 


4
 
m
g
/k
g
 


q
 2
4
 h
rs 


 







PEDIATRIC EMERGENCY DRUGS (cont’d)





ASTHMA/ANAPHYLAXIS/STRIDOR


  Epinephrine..................................(1:1,000) 0.01mg/kg = 0.01mL/kg IM (max 0.5mg=0.5mL)


  Racemic Epi 2.25%.....................0.25-0.5mL (>4 y/o: 0.5mL) in NS to make 3 mL neb


  Diphenhydramine (Benadryl)......1-2 mg/kg IV/IM (max 50 mg/dose)


  Ranitidine (Zantac).....1 mo–16yr: 2-4mg/kg PO/IV/IM divided BID 


                                           adults: 50mg/dose IM/IV, 150mg PO


  Albuterol......................................2.5 mg in NS to make 3 mL neb


  Atrovent.......................................250-500 mcg neb


  Methylprednisolone (Solumedrol)..1-2 mg/kg IV/IM


  Dexamethasone (Decadron).........0.6 mg/kg PO/IV/IM


  Terbutaline...........................load: 10 micrograms/kg/dose IV


                                                drip: 0.1-1 mcg/kg/min IV or 10 mcg/kg/min SQ (max 4mg)


  Mag Sulfate..................................25-50 mg/kg IV/IO over 10-20 min (max 2 grams)





ENDOCRINE


  Glucose...............................child: D10W 5mL/kg 


              (or D5W 10mL/kg or D25W 2mL/kg) IV/IO


                                          neonate: D10 2mL/kg IV/IO


  Glucagon......................................0.1 mg/kg IV/IM/SQ  


                                                                   (max 1 mg)


  Hydrocortisone......newborn-10kg: 15 mg IM/IV


                                        10-20 kg: 25 mg IM/IV


                                        20-40 kg: 40 mg IM/IV


                                          > 40 kg: 50 mg IM/IV





HYPERKALEMIA


  Ca Chloride................20 mg/kg/dose = 0.2 mL/kg IV


  Insulin (regular)..........0.1 unit/kg IV with glucose


  Glucose (D25)........... 0.5 gram/kg = 2 mL/kg IV


  Sodium Bicarb............1-2 mEq/kg IV (max 50 mEq)


  Albuterol.....................2.5 mg in NS to make 3mL neb


  Kayexelate...................1 gram/kg PR/PO





ANTIBIOTICS


  Ampicillin.................50-100 mg/kg/dose IV (max 3g) 


  Gentamicin................2.5 mg/kg/dose IV (max 120mg)


  Flagyl........................15 mg/kg/dose IV (max 1 gram)


  Vancomycin..............15 mg/kg/dose IV (if > 2kg)


  Nafcillin/Cefazolin....50 mg/kg/dose IV (max 2g)


  Cefotaxime.................50 mg/kg/dose IV


  Ceftriaxone.................50 mg/kg/dose IV


  Ceftazidime.................50 mg/kg/dose IV


  Clindamycin................10 mg/kg/dose IV
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